MOTO-S KI
1970

L
P

PARTS CATAL:OGUE

W,

MOTO-SKI LTEE/LTD
MOTO-SKI 1970
PARTS CATALOGUE
NO: 400791
AVRIL 72




FRONT SHAFT (GRAND-PRIX)

5 16 5 6 17
_ 8
4 +
!(K _ "

ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP | MS | [ITEMS | NUMBER DESCRIPTION CD |CP|ZE |GP
1 | 040174 | FRONT SHAFT GRAND-PRIX 634 GC -|=]=|1|-]| 14 |680001| GREASE FITTING =|-1]=]1
2 | 040013 | FRONT SPROCKET POLYURATHENE -|-]=-]1]~-1]] 15 |600171| BoLT 5/16 x 24 x 3 # - |=|=]3
3 | 600106 | ALLEN SCREW =|=|=|2|=]| 16 [610015| vroCcK NUT 5/16 x 24 =|= |=s
4 | 620052 | WASHER 10/32 ~|=|=]2]|-]| 17 |600032| BOLT 5/16 x 24 x 1 % =|[E =7 a
5 | 610004 | wvock NuT % x 28 =l =1=14]-= 19 | 040176 | FLANGE 2|l ]2
6 | 600002 | BOLT % x 28 x 7/8 =|=]=]4]=1]| 20 |660007| FRONT SHAFT BEARING - -] ]2,
7 | 670063 | NYLON BUSHING ~|=1=1]2]-|| 21 |oa0121| BEARING SPACER - (== 12
8 | 040109 | IDLER WHEEL wifamf= | 2| =
10 | 660008 | BEARING -|=-f-]a1l-

11 | 640055 | RETAINING RING =l =1=12]-

12 | 710004 | “0" RING =al| = 1] =

13 | 040175| OUTER SPACER -l =]=]1]-
NOTES

PAGE 1 - MOTO - SKI ‘“70"




FRONT SHAFT

CADET - CAPRI- ZEPHYR- GRAND-PRIX

16

ITEMS [NUMBER DESCRIPTION CD | CP | ZE | GP | MS | [ITEMS | NUMBER DESCRIPTION CD [CP | ZE | GP | MS
1 040145 FRONT AXLE : Ll1j1]l]= 13 | 710004 0" RING 1 1141 | -
2 040018 FRONT SPROCKET STD 1 1j1]1]|-~- 14 | 040121 BEARING SPACER 1 1 1 1| =
2 040013 FRONT SPROCKET POLYURATHENE H 43B-634 -l =]=]1]- 15 | 600032 BOLT 5/16 x 24 x 1 & 6166 [6]|=-
3 600002 BOLT % x 28 x 7/8 614 |s|a]| = 16 | 610015 LOCK NUT 5/16 x 24 66 |6]|6]|-
4 670063 NYLON BUSHING 2(212|2|~- 17 | 690063 SPEEDO ADAPTOR W/ELECTRIC STARTER =lir|1f|-]|-~
5 610004 LOCK NUT % x 28 b4 |a)a| - 17 | 690063 SPEEDO ADAPTOR STANDARD =l=-|=-11]=
7 600106 ALLEN SCREW 22 ]2(2]-~
8 040112 LOCK COLLAR 2|2 )2fz2]-~-

9 040109 IDLER WHEEL 212|212~

10 | 040120 STEEL CASE 212122~

11 | 660052 FRONT SHAFT BEARING 2l2)2]12]|-

12 | 640063 "0" RING B O 1
NOTES

MOTO - SKI ‘“70"




FRONT SHAFT

MS-18

i

L

iﬁh ({-.——?a_ }

ITEMS | NUMBER DESCRIPTION CD|CP | ZE [ GP | MS | [ITEMS | NUMBER DESCRIPTION CD |CP|ZE |GP|MS
1 040148 FRONT AXLE =l il IS BT 8 640063 "o" RING = |l=1=1-12
2 049}66 FRONT SPROCKET STANDARD -l =-]=1]= 2 9 660052 FRONT SHAFT BEARING = l=l= 1="]2
3 600002 BOLT % x 28 x 7/8 w == =] 18 10 | 040121 BEARING SPACER - === 12
4 610004 LOCK NUT % x 2B = =]=1=1 18] 11 | 690063 SPEEDO ADAPTOR - === ]2
5 600032 BOLT 5/16 x 24 x 1 & -l =]=]=1]6
6 610015 LOCK NUT 5/16 x 24 =|l=-1=]-1¢6
7 040120 STEEL CASE -l=-1-1-12 {7

NOTES

= |
A=

PAGE 3

MOTO - SKI ‘“70"




REAR SHAFT

CADET - CAPRI- ZEPHYR

ITEMS | NUMBER DESCRIPTION CD|CP | ZE | GP | MS | | ITEMS | NUMBER DESCRIPTION CD|CP|ZE GP | NS
1 | 040149 | REAR SHAFT 11 {11 |- 14 | 610015 | LOCK NUT 5/16 x 24 6 |6 |6 |6 |-
2 | 040150 | REAR SPROCKET 1|1 1] |- 15 | 040009 | RETAINER WASHER 2 2212 [=
3 |6000029 BOLT % x 28 x 7/8 0 I I R 16R | 040033 | LINK PLATE SPRING 1|y |1 |1 |-
4 |610004 | LOCK NUT % x 28 7 R I A 16L | 040032 | LINK PLATE SPRING 111 |1 |-
5 |040112 | LOCK COLLAR 2. b2 |2 {2 |'& 17 |670051 | LINK PLATE BUSHING 2 [2 |2 ]2 |=
6 |600106 | ALLEN SCREW 2 2|22 |= 18 | 040043 | ADJUSTING BRACKET 22|22 [~
7  |670063 | NYLON BUSHING 2|2 |22 |- 19 | 040044 | EYE BOLT 2:12 Iz |2 [=
8 | 040109 | IDLER WHEEL 2 12022 |- 20 | 600024 BOLT 5/16 x 24 x % 2 lz |2 |2 |=
10 |640055 | RETAINING RING 2 2212 ]|- 21 | 600022 | BOLT 5/16 x 24 x 2 2 {2 |z |2 §=
11 |660005 | BEARING 2 |2 |22 ]- 22 | 600021 | BOLT 5/16 x 18 x 2 % 2 k2" 28 12 e
12 |6B000L | GREASE FITTING 202 (2]2]-

13 | 040151 | LINK PLATE 2|2 [2]2/]=
NOTES
W
=Y N

MOTO - SKI *“70%




REAR SHAFT

y

ITEMS | NUMBER DESCRIPTION CD [ CP | ZE | GP | MS | | ITEMS | NUMBER DESCRIPTION CD |CP|ZE |GP | MS
1 040152 | REAR SHAFT -l=1-1-/1 16L | 040037| L.H. SPRING =|=-1=f=-]1
2 | 040153 | REAR SPROCKET -1=-1-1-12 17 | 670051 | LINK PLATE BUSHING -l=]=|=1]2
3 | 600002 | BOLT % x 28 x 7/B = | === 18|| 18 | 040043| ADJUSTING BRACKET o e
4 | 610004 | trOCK NUT % x 28 -|=1]-1|-=1|18|| 19 | 040044 | EYE BOLT = |=]=1=-12
10 | 640055 | RETAINING RING -l=1=-1=12 20 | 600024 | BOLT 5/16 x 24 x % -~ |=]=1=]2
11 | 660005 | BEARING Sl=lz]=2 21 | 600022 | BOLT 5/16 x 24 x 2 % -l=-1=1=1]2
12 | 680001 | GREASE FITTING = [z = f=1] 2 22 | 600021 | BOLT 5/16 x 18 x 2 3 o
13 | 040151 | LINK PLATE =l=]=1]=-12

14 | 610015 | LOCK NUT 5/16 x 24 <=l = =16

15 | 040009 | RETAINER WASHER === |-]2

16R | 040036 | R.H. SPRING -l-1-1=11

NOTES

PAGE 5 MOTO - SKI ‘70"

o,



BOGGIES WHEELS

ITEMS | NUMBER DESCRIPTION CD|CP| ZE|GP ll§ ITEMS | NUMBER DESCRIPTION CD |[CP|ZE |GP | NS
1 | 030151 SHORT SUPPORT 3|3~ ]3]- 10 | 030010 | RUBBER WHEEL FRONT H 16 |4 4 |a
1 | 030033 SHORT SUPPORT -|=-]8]=-]- 10 | 030010 | RUBBER WHEEL REAR 8|8 |12/8 |12
1 030035 SHORT SUPPORT =l =]=-]-]4 11 | 030009 | INMER FLANGE 12] 12| 16| 12| 16
2 | 030103 | LOMG SUPPORT 313|-]13]- 12 | 030006 | RIVETS 72| 72| 96| 72| 96
2 030038 LONG SUPPORT - = ] - = 13 030107 FRONT BOGGIE ASS'Y 1 1 - X -
2 | 030039 | LONG SUPPORT = =1=1T=]% 13 | 030017 FRONT BOGCIE ASS'Y =|=1al=1=
3 | 030013 |  ALUMINTIM SHAFT 2|l2|2]|2]- 13 | 030128 | FRONT BOGGIE ASS'Y =l-1=-1-1]1
3 | 030014 STEEL SHAFT FRONT 1{1]2|1]|- 13 | 030107| REAR BOGGIE ASS'Y 2l2]-]2]-
3 | 030015 ALUMINTUM SHAFT = = |l=)=) 2 13 | 030133 REAR BOGGIE ASS'Y = =]3]=1-
3 | 030015 | CROSS SHAFT sol= =] =] 2 13 | 030128| REAR BOGGIE ASS'Y =|=1=-1-13
4 620010 STAR WASHER 5/16 6|6 |8 |6 |8
5 600033 BOLT 5/16 » 24 x B 6|6 |8 |68
6R | 030131 | R.H. SPRING 3|3]|-|3]-
6R | 030131 | R.H. SPRING -l =& ]=]4
6L | 030132 | L.H. SPRING 103|-13]-
6L | 030132 L.H. SPRING - =] k| =%
7 680001 |  GREASE FITTING 12| 12| 16| 12| 16
8 | 030008 | OUTER FLANGE 12| 12| 16( 12| 16
9 | 660003 | BEARING | 1z| 12| 16| 12| 16
MOTO - SKI ‘70"




TRACK

ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP | MS | |ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP | MS

1 | o030001| TRACK 1la]=-]1]-= 2 | 030012 | CLEAT S U D

1 | 030105| TRACK <|l=]|1[|=]= 2 | 030139  SHORT CLEAT sl s =168

1 | 030140 | TRACK =l=-1-1]=]1 3 | 030005 | RIVETS AS REQUIRED

2 | o030002| cLEAT 39| 39| 47| 39| = | l [ ]
NOTES

PAGE 7

MOTO - SKI *70”




CONTROL

ITEMS | NUMBER DESCRIPTION CDh|cCP | ZE | GP ITEMS | NUMBER DESCRIPTION CD|CP|Z2E |GP
1 020122 SKI LEG 22|22 9L | 020164 L.H. TIE ROD END 2 2|22
2 640074 KEY 22|22 10 | 610013| LOCK NUT 3/8 x 24 2 2 |2
3 | oz0109 SPRING 2]12|2]2 11 | 610013 NUT 3/8 x 24 21222
4R | 020124 STEERING ARM R.H. 1|11 -~- 12 | 020128 SHORT ROD 1|1 k!
4R | 020161 R.H. ARM GOLD. ={=1-11 13 | 610055 | L.H. THREAD NUT 2 1222
4L | 020125 STEERIRG ARM L.H, 111~ 14 | 020130 | LONG ROD 1111
4L | 020162 | L.H. ARM GOLD =l =-|-11 15 | 600040 BOLT 3/8 x 24 x 2 3 G L 16 T G T D
5 680001 | GREASE FITTING 72 |2
6 600160 BOLT 5/16 x 24 x 1 éoo (j' “ 7 2|2 2|2
7 620064 WASHER 2l2]2]2
8 600047 BOLT 3/8 x 24 x 2 % L1111
9R | D20163| R.H. TIE ROD END gl e g

MOTO SKI “70"




SKI RUNNER

ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP | MS | |ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP | MS
1L | 020104 | SKI RUNNER 202 2|=|2 11 | 020029 | THIRD LEAF SPRING 2 12]2|2|2
L | 020165 | SKI RUNNER =l=1=12]- 12 | 020030 | SPRING COUPLER 2 (212022
2 | 020112 | SKI RUNNER SHOE 22222 13 | 610013 | LOCK NUT 3/8 x 24 6 |6 (6|66
3 | 020196 | STEEL BUSHING b2 () ) N I3 14 | 610004 | LOCK NUT % x 28 2 21212z
4 | 640057 | CLEVIS PIN 6lafa]afa 15 | 600020 | BOLT 3/8 x 24 x 3 } 2 (2|22 ]2
“5 | 640012 | CUTTER PIN 6|66 |66 16 | 020141| COPPER PLATE G la e |6 |a

"6 |020034| Rear cLEVIS PN 2|22 |2]z2 17 | 020142 | FOUR LEAF SPRING W/438-493-634 =|l=|=12]2
7 | 600019 | BOLT 3/8 x 24 x 1 % Glala]a)e
8 | 020111 | ' REBOUND LEAF SPRING 202|222
9 | 020103 | MAIN LEAF SPRING 2|l2]2]2])2
10 | 020028 | SECOND LEAF SPRING 22222

.

PAGE © MOTO - SKI ‘70"




STEERING

-

ITEMS | NUMBER DESCRIPTION CD|CP | ZE | GP | MS | | ITEMS | NUMBER DESCRIPTION CD |CP|ZE | GP | NS
1 020100 STEERING 1| =-|=-]-]- 8 | 670058 | NYLON BUSHING 1 = Ta ] = |
1 020100 STEERING -l1]1]1]1 B8 | 670064 | NYLON BUSHING -1t l2]l2l2
2 020121 HANDLE BAR GRIP 2| =|=]=]= 9 600040 BOLT 3/B x 24 x 2 % lz|alx |3
2 | 020166 HANDLE BAR GRIP ~l2f2]-]2 10 | p20164| 1L.H. TIE ROD END 212121212
2 020057 | HANDLE BAR GRIP - =-=|2]- 11 | 610013 LOCK NUT 3/B x 24 1|12l
3 600106 | ALLEN SCREW 1l1]1]1f1 12 | 020133 | THROTTLE & BRAKE LEVER 2|2z |2)2]2
& 600162 SPECTAL BOLT 1(=|=|=]-= 13 | 630052 LEVER RIVETS 2l21212]2
4 600024 BOLT 5/16 x 24 x # -{1]r] 1]

5 | 610015 LOCK NUT 5/16 x 24 212 (2|22

[ 600024 BOLT 5/16 x 24 x 1 1|l1(1]1]1

7 670057 | NYLON BUSHING 1|1]1]1fa = ;
MOTO - SKI ‘70" PAGE 10




THROTTLE

- L k. 0
ikl e
rmers ae e gt nad e oot b

A e - ——

‘
!
=

26

ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP | M5 | |ITEMS | NUMBER DESCRIPTION CD |CP|ZE | GP
1 070059 PRIMER BULB KIT 1)1 21 | or0072 CHOKE LEVER 101
2 | 070060 | PRIMER BULB 920 AN 1|1 21 | 070112 | CHOKE LEVER GRAND-PRIX - |1
3 610057 NUT 11 22 | 070074 AIR FILTER LOCK 1 |-
4 070061 HOSE 1 1 22 | 070075 AIR FILTER LOCK = |L
5 070062 VALVE b [ B 23 | 070076 GAS PIPE SHORT E o [eD §
6 070063 HOSE 113 24| 070077 HYLON GAS LINE 1 |31
7 710050 1" FITTING b2 26 | 070078 VACUUM PIPE 1 CYL. L |2

070064 HOSE 111 26 | 070079 VACUUM PIPE 2 CYL. 1)1
10 | 070065 THROTTLE BRACKET - 1 27 | 640066 cLIP 1|1
11 600026 BOLT 7/16 x 20 x 1 1/8 L | 28 | 020146 BUSHING CADET 1 |-
12 | 070066 THROTTLE BRACKET 1 |- 29 | 070080 THROTTLE BRACKET 1 |-
13 | 020143 THROTTLE CABLE ASS'Y 1 1 30 | 070081 PRIMER BULE BRACKET 1 |-
14 020138 SPRING SLEEVE 101 31 | 070124 GAS FILTER 1 1
15 | 020118 CABLE LoCK 1|1 32 | 020117 THROTTLE CALLE 1 |-
17 | 070067 AIR PTtTER 1]~ 33 | 020134 THROTTLE CABLE HOUSING 1 |-
17 | 070068 | ATR FILTER - |1
17 | 070069 AIR FILTER GRAND-PRIX - |3
18 | 600027 | BoLT % x 20 x 2 3 3|3

<20 | 070070 AIR FILTER COVER 101
20 | 070071 AIR FILTER COVER GRAND-PRIX - 11

PAGE 11 MOTO - SKI ‘70"




BRAKE

ITEMS | NUMBER DESCRIPTION CD|CP | ZE | GP | MS | | ITEMS | NUMBER DESCRIPTION CD |CP (ZE | GP
1 060042 BRAKE ASS'Y 111 ]|=f1 7 060025 LINING 1111
1 060282 BRAKE ASS'Y =l=]=11]= 8 630004 BRAKE RIVETS _ 2 |2 122
2 060027 BRAKE SPRING 1({1]1]1]1 10 | 020168 BRAKE CABLE ASS'Y 1 |1 |1 ]1
) 640075 CLEVIS PIN Ll (]2 11 | 020118 CABLE LOCK 1 L1 (1
4 640007 CUTTER PIN 3/32 x # il Nl BTN ] e 12 | 020138 | SPRING SLEEVE 1 11211 ]2
5 640068 CLEVIS PIN Lz fa]r]2
6 060022 SHOE & LINING 1|1]|1]|=-]1
6 060217 SHOE & LINING =|=]=]1]=

NOTES
e &

.

MOTO - SKI ‘70" PAGE 12




FUEL TANK

PAGE 13

ITEMS | NUMBER DESCRIPTION CD |CP | ZE | GP | MS | [ITEMS | NUMBER DESCRIPTION CD |CP | ZE | GP | NS
1 070052 FUEL TANK {1111 8 070056 RUBBER PIPE b I 11 M O
2 640076 COLLAR 11 f1]1]1 9 640077 FITTING 1 (11 f1}1
3 070083 STEEL GAS TANK PIPE 1(1]1]=-]12 10 | 070077 NYLON GAS LINE 1|1 |1]1]1
3 070084 STEEL GAS TANK PIPE - - - 1 ol 11 070057 TANK MOUNT 2 2 2 2 2
4 070054 TANK ROD 1111 )=-1]1 12 | 070058 FITTING ASS'Y 11111
4 070085 | TANK ROD (| m L] 3]s
5 600017 BOLT % x 28 x 1 101 |1|1]1
6 070086 GAS CAP W 11111
7 070011 GAS BCREEN 11|11 ]1

MOTO - SKI ‘70"




NOTES

MOTO

- SKI *“70"

" PAGE 14+




ENGINE SUPPORT

PAGE 15 MOTO - SKI ‘70




ENGINE SUPPORT
ITENS | NUMBER DESCRIPTION CD | CP | ZE | GP | MS | |ITEMS | NUMBER DESCRIPTION CD |CP|ZE | GP [ MS
9 050010 RUBBER BUSHING 4 |4 |4 |a |a
1 | 050128 | ENGINE BASE 295 1l1|1]1]~- 10 | 050012 | WASHER ALL 4 14 |6 |4 |a
1 050117 ENGINE BASE H 300-340 -l1]=-]=-]- 11 | 610024 | NUT 7/16 x 20 2 N R A
1 050117 ENGINE BASE H 317-340 -l=-11]=]- 12 | 600019 BOLT 3/8 x 26 x 1 % 6 |a |a |a]a
1 050117 ENGINE BASE H 340 -l=1=111]-= 13 | 620054 LOCK WASHER 3/8 4 |4 |a |a |
1 050129 ENGINE BASE 5 340 -|l=1=-]1]-= 14 | 050007 | ENGINE MOUNT BAR J 295-340-380 - H 300-317
1 050118 ENGINE BASE H 372 =l=-11]=1]= H 340-372 - 5 340 2 (22 ]2 |-
1 050119 ENGINE BASE J 380 =l1|1|=]1 14 | 050009 | ENGINE MOUNT BAR H 438-634 - l=f=12 |-
1 050130 ENGINE BASE H 438 =|=1=-11]- 14 | 050113 ENGINE MOUNT BAR H 372 - J 380 -|l=1=-1-12
1 050130 ENGINE BASE H 493 -l-1-1-11 14 | 050134 | ENGINE MOUNT BAR H 493-634 - == ]=]2
1 050131 ENGINE BASE H 634 -|=-f-11]1 14 | 050154 ENGINE LEAF J 295 BASE 4 3" 2 |=]=|=]-
2 050004 WASHER 3/8 G |laa]a|s 14 | 050127 | ENGINE MOUNT BAR H 438 -|=]=-12]-
3 610013 LOCK NUT 3/8 x 24 |46 |ala|a 14 | 050028 | ENGINE LEAF J 380 W/REVERSE - l=-]=-1=12
4 600064 BOLT 7/16 x 14 x 1 & bl =|=]=]-
4 600025 BOLT % x 13 x 1 % -lalafa]s
5 620016 LOCK WASHER 7/16 J 295 I I e
¥ 050124 LOCK PLATE H 300-317-340 =l2|2]|2]:2
5 620068 LOCK WASHER % H 438-500-634 - J 340 - S 340| = | 4 | 4 | 4 |4
5 050125 LOCK PLATE H 372 =l2]2]2]|2
5 620065 LOCK PLATE J 380 -l2]2|2]2
6 010045 BOLT 7/16 x 20 x 1 £ & 7/16 x 20 x 2 4|4 |6 |a]a
7 050011 RUBBER PAD ¢ |a|a|als
NOTES
|
MOTO - SKI ‘70" PAGE 16




MUFFLER

PAGE 17

ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP | M5 | |ITEMS | NUMBER DESCRIFTION CDh |CP|ZE |GP
1 | 100126 | MUFFLER J 295 Ll=|=]=1= 8 | 640090| CLAMP 1 7/8 H 438-500-634 -l=-1=112
1 | 100126 | MUFFLER H 300 =l =)=~ 8 | 640024 | CLAMP 2" S 340 -|=-]=-]1
1 | 100126 | MUFFLER H 317 -|=11[=]= 9 | 050018| MUFFLER FLANGE J 295 1 |=-]=-]-
1 100126 MUFFLER R 340 -|l1]1]1]-= 9 050018 MUFFLER FLARGE R 300 -|1|=-]=
1 |100127 | MUFFLER s 340 o |l= | =l 2] 5 9 | 050018| MUFFLER FLANGE H 317 -{-]1]-
1 | 100128 | MUFFLER J 340 =lr]=|=]= 9 | 050018| MUFFLER FLANGE H 340 = l1l1]2

100126 MUFFLER R 372 -|l=-11|-1]- 9 100140 MUFFLER FLANGE H 372 - (=11 ]-
1 | 100129 | MUFFLER H 372 -|=]=]=11 9 100141 | MUFFLER FLANGE J 380 -j1l1]-~-
1 100130 | MUFFLER J 380 ESl I N S T A 9 | 1001042 | MUFFLER FLANGE S 340 -|=-=1]12
1 100131 MUFFLER J 380 -l=1=1=11 9 100143 MUFFLER FLANGE H 438 -|=]=11
1 100132 | MUFFLER H 438 -]=-|=-11]- 9 | 100143| MUFFLER FLANGE W 493 =|=1=]-
1 100133 | MUFFLER H 493 -l=-1=1=-11 9 | 100144 | MUFFLER FLANGE H 634 -l=1=1]1
1 | 100134 | MUFFLER H 634 E I B O
1 100135 MUFFLER H 634 = l=|=1=11
2 | 600054 | BOLT 5/16 x 24 x 1 ALL 2|2 |2|2]2
3 | 610015 | LOCK NUT 5/16 x 24 212 |2 272
& | 620012 | WASHER 5/16 ALL 2|l2)2l2]2
5 | 620012 | WASHER 5/16 ALL 2 |2|s ]2
6 | 2100117 | RUBBER SPACER S SN I O 5 O O
7 | 100048 | ASBESTOS WASHER 2|2 |2|2]|2
8 |100136 | MUFFLER CLAMP 1 % J 295-340-380 - H 300-317-
340-372 11|11 ]2
MOTO - SKI *70”




ENGINE CLUTCH

PULLEY

ITEMS | NUMBER DESCRIPTION CD | CP | 2E | GP | M5 | | ITEMS | NUMBER DESCRIPTION CD [CP |ZE [GP | MS
1 060010 INNER PULLEY J 295-340-380 - H 300-317- 11 | 060065 WEIGHT J 295 4 |- 1=1=-1-
340-372 1|l1]1]1]1 11 | 060065 WEIGHT H 300 -4 |=|=|=
1 060327 INNER PULLEY S 340 =] = J=] 1 |i= 11 | 060065 WEIGHT H 317 -|=-1a|-]-
1 060331 INNER PULLEY H 43B-493-634 =h1=I=jl1]1 11 | 060065 WEIGHT J 340 - H 340 - S 340 - |4 416 | =
2 660004 BEARING 111|111 11 | 060262 WEIGHT H 372 - J 380 = |4 |s |- |4
3 060055 SPRING SEAT 11111 11 | 060003 WEIGHT H 43B8-493 -|=-1]=|a]ls
4 060059 SPRING Ll1]1f{1]1 11 | 060268 WEIGHT H 634 = |=-|=-14 |4
5 060050 OUTER PULLEY Ll 2 Jrf 1] 12 | 610016 SPECIAL NUT £ x 28 4|6 |4 |4 |4
6 060093 GOVERNOR J 295 1|l=]|=]=]- 13 | 060317 HINGE Tlrf1]r|1
6 060093 GOVERNOR H 300 -1 ]=]=1]= 14 | 630006 RIVETS 313|333
6 060093 GOVERNOR H 317 = =11]=]- 15 | 600154 THUMB SCREW 1|11l
6 060093 GOVERNOR J 340 =l 1]=f=]= 16 | 060315 CLUTCH COVER 1 (1)1 f=-]1
6 060093 GOVERNOR H 340 ~=l1]1]1]- 16 | 060291 CLUTCH COVER -|=|=|1]=
6 060093 GOVERNOR S 340 | =-|=]1]-
6 060260 GOVERNOR H 372 - J 380 =l =-]1]=-]1
6 060260 GOVERNOR J 380 =l 1|=|=|-
6 060237 GOVERNOR H 438 =l =-]1=-11]-
6 060237 GOVERNOR H 493 -l =-]=1=11
6 060281 GOVERNOR H 634 =l =-|=-11]1
7 060062 LOCK WASHER L] L] 1] il
8 600028 BOLT 1 1 1 1| &
9 600048 BOLT 3 I I I
10 | 060061 BUSHING 4|4 |4 ]a|a
MOTO SKI ‘70" PAGE 18




DRIVEN PULLEY WITH PIN

ITEMS | NUMBER DESCRIPTION ITEMS | NUMBER DESCRIPTION
1 660005 BEARING 11 640006 CUTTER PIN 3/16 x 1 &

2 | 060075 | SPACER 12 | 060166 | WASHER

3 | 710051 | "O" RING 13 | 600034 | BOLT 3/8 x 16 x 1

4 060216 CHAIN TENSIONER 14 620054 LOCK WASHER 3/B

5! 060269 INNER PULLEY W/SPLINE 15 060234 CHAIN TENSIONER ASS'Y

6 700027 DRIVE BELT L.X. 16 060270 DRIVEN PULLEY ASS'Y W/SPLINE
7 060207 OUTER PULLEY

8 670052 BRASS BUSHING

9 | 060205 | SPRING

10 | 060204 | SPRING COVER

PAGE 19 SK1 ‘70"




DRIVEN PULLEY WITH CAM

ITEMS | NUMBER DESCRIPTION co|cp | zE [P [ms ||imEMS | NuUMBER DESCRIPTION co|cp|zE |GP | ms
1 | 660005 | BEARING ~|l2]2]2]:2 11 | 060078 NYLON BLOCK N ERERE
2 060075 SPACER - 1 1 1 bE 12 640005 PIN - 1 1 1 1
3 | 710051 | "o" rING EEEEREEE 13 | 060166 WASHER <M [1 %[z
4 060216 CHAIN TENSIONER - e 1 1 1 14 600034 BOLT 3/8 x 16 x 1 - 1 1 1 1
5 060066 INNER PULLEY H 300-317-340-372 - J 340-380 15 620054 LOCK WASHER 3/8 - 1 1 1 1

- S 340 - 1 1 l." 2 16 060234 CHAIN TENSIONER ASS'Y - 1 h | i 1

5 060286 INNER PULLEY H 43B-493-634 - i - 1 } 17 060294 CAM CLUTCH KIT H 300-317-340-372 - J 340-
6 700027 DRIVE BELT H 300-317-340-372 - J 340-380 - 380 - S 340 - 1 1 il .1

S 340 =111 ]2 17 | 060295 | CAM CLUTGH KIT H 438-493-634 < l=|-11]1
6 700052 DRIVE BELT H 438-493-634 - - - 1 1 18 060046 DRIVEN PULLEY ASS'Y H 300-317-340-372 =
7 670052 BRASS BUSHING - 2 2 2 2 J 340-380 - S 340 = 1 i § 1 i
8 060069 OUTER PULLEY H 300-317-340-372 - J 340-380 18 060290 DRIVEN PULLEY ASS'Y H 438-493-634 - - - 1 1

S 340 - 1 1 1 1 19 060072 CAM RIVETS - 6 6 6 6
[:] 060287 OUTER PULLEY H 438-493-634 - - - h [ 1
9 060074 SPRING - 1 1 1 "1
10 | 060073| oUTER cau N

MOTO - SKI ‘70" . PAGE 20




CHAIN CASE

ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP | MS | | ITEMS | NUMBER DESCRIPTION CD |CP|ZE |GP | MS
1 060038 CHAIN CASE PLUG 1|1 f1]=-]1 6 060305 CHAIN SPROCKET 16T H 634 =|l=1=111]=
1 060039 CHAIN CASE PLUG -|l=]=11]= 6 060283 SPROCKET 14T H 634 = l=]=1=]1
2 060298 CHAIN CASE COVER 111 ]=]1 7 610025 NUT 11111
2 060299 CHAIN CASE COVER -l =-1-]1]- 8 600036 BOLT & x 20 x 1 # 1|1 ]1f1]1
3 610022 | LOCK NUT 2121222 10 | 600035 BOLT % x 20 x # L1111
4 060002 WASHER 212|222 11 | 060306 CHAIN SPROCKET 30T 1|11 (1|~
5 060301 CHAIN J 295 1| =]=|=|= 11 | 060307 CHAIN SPROCKET 25T -~ == ]=]1
S 060301 CHAIN H 300-317-340 - J 340 - § 340 =l1j1]1]= 12 | 060037 FLANGE 1 |1]1]1]1
5 060302 CHAIN H 372 - J 380 =l1|1r|a]= 13 | 060041 GROMMET 1|1 ]1]1
5 060303 CHAIN H 372 - J 380 =l=]=-]=-1]1 14 | 060310 CHAIN CASE ASS'Y 1|11 (|=-]~=-
5 060304 CHAIN H 43B8-493-634 =]=|=|%[= 14 | 060311 CHAIN CASE ASS'Y =]=-1=1]1=-1]1
5 060301 CHAIN H 493 =l -]=]-]1 14 | 060312 CHAIN CASE ASS'Y -|l=|=-11]-
5 060302 CHAIN H 634 =l=l=]=]23 15 | 060040 CLAMP CASE 1 f iz |
6 060080 CHAIN SPROCKET 11T J 295 0 I ) Ol UES
6 060080 CHAIN SPROCKET 11T H 300-317-340 - J 340 -

S 340 -l1]1]|1]-~-

6 060101 SPROCKET 13T H 372 - J 380 ~=l1]1]|1]-~

6 060080 CHAIN SPROCKET 11T H 372 - J 380 “=|l=]1=]1=]1

6 060283 SPROCKET 14T H 438 === o=

6 060284 SPROCKET 15T H 493 =l =1=]11]|-

6 060101 SPROCKET 13T H 493 t -l=]=]1-]1
PAGE 21 MOTO - SKI ‘70"




HOOD

(CADET)

ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP | MS | |ITEMS | NUMBER DESCRIPTION CD (CP|ZE |GP | MS
1 [ 090125 HoOD 1|=]=-1=-1]- 17 | 610020 | SPEEDY NUT 2 [=.l=1= Iz
2 | 090115 | LOWER MOULDING 1|=|=]-]-= 18 | 600167 | SCREW 2 |=o|=slle =
3 | 630008 | RIVETS 4| =1=1=-1- 19 | 090120 | CHROME CLIP o 1= }=[ls [=
4 | 090116 HOOD CATCH 2| =f=-1-]- 20 | 610056 | JACK NUT 2 li= == 1]s
5 | 090127 | GAS PIPE RING 1| =|=f=- 21 | 600155 | METAL SCREW 5 |=]|e|=]~
6 | 090119 | HOOD DECAL SET 1| =|=]=-]- 22 | 090105 | MoULDING 1l Jlle =
7 | 090132 | CHROMED CREST 1(=]=]=-1-=- 23 | 090104 | WINDSHIELD 30E 1== [ -
9 | 090133 CHROMED GRILL 1 | = |=] == 24 | 090103 | CHROMED MOULDING L= |s: b Nl
10 | 610020 | SPEEDY NUT LT [ [ I
11 | 600158 SCREW P =N 2 2
12 | 620063 | WASHER Bl s =l=T=
13 | 090121 | SPRING RETAINER o T (s )
14 | 690057 SEALED BEAM 4415 2 === e
15 | 090134 [ HEAD LAMP RING 2 =|=]=]=
16 | 090135| RUBBER RING 2 == |==
MOTO - SKI ‘“70" PAGE 22




HOOD

f{

ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP | MS | |ITEMS | NUMBER DESCRIPTION CD |CP|ZE | GP [ MS
1 090152 HOOD -1111 = |'L 12 090163 NAME PLATE 317 -|=12 |- |-
1 090153 HOOD GOLD =1 == 1r - 12 | 090164 NAME PLATE 340 -l212 |-|=-
2 090154 HOOD DECAL SET =|1 1 |= 1 12 | 090165 NAME PLATE 340 - |[=|=12 |-
2 090155 HOOD DECAL SET == |= L= 12 | 090166 NAME PLATE 375 - 1212 |=1]2
3 090116 HOOD CATCH - |2 2 ] 212 12 | 090167 NAME PLATE 438 - |- 1= 2 |=
4 600173 SCREW -12 2 2 12 | 090168 NAME PLATE 500 - |=-|=1=-12
5 090156 CHROMED CLIP -1 2 2 |22 12 | 090169 NAME PLATE 500 -l=-1]=-121]-
6 090157 MOULDING =1 1 d(]/1 12 | 090170 NAME PLATE 634 -|=]=1=12
7 610056 JACK NUT -1 2 2 Z'12 12 | 090171 NAME PLATE 634 - == 2 | =
8 090158 CHROMED MOULDING - L Lol 1)1 13 | 610020 SPEEDY NUT - |4 |4 4 |4
9 090159 WINDSHIELD TINTED ==l 1 [|[-2 Ll 14 610020 SPEEDY NUT -=13({3]|3 |3
10 600155 METAL SCREW == ) 51515 15 | 600158 SCREW - |4 4 |4 14
11 | 090160 STRIP MOULDING =11 L | ] 11 16 | 090172 RUBBER BUMPER - |4 |6 |a 4
11 | 090161 STRIP MOULDING - - ||= L= 17 | 690064 BULB SOCKET - l212(2]:2
12 090162 NAME PLATE 300 - 2 2 | == 18 | 690065 BULB 25WATTS FOR ELECTRIC MODEL =l212 =12

PAGE 23" MOTO - SKI ‘‘70”




HOOD

ITEMS | NUMBER DESCRIPTION CD |CP | ZE | GP [ MS | [ ITEMS | NUMBER DESCRIPTION CD |CP|ZE [GP |MS
18 690066 BULB 35WATTS FOR STANDARD MODEL - 2 2 2 2 25 090182 LOWER MOULDING - - - 1 =
19 | 690067 HEAD LAMP -l2]2]2]2 26 | 610059 | NuUT ~lalzl1 11
20 090177 HEAD LAMP RING - 2 2 2 2 27 620071 WASHER =11 1 |1 1
21 090178 CHROMED GRILL - 23 2 2 2 28 640079 SNAP - 1 1 1 1
22 | 630008 RIVETS =l2]2]2]|2 29 | 600174 BOLT -l1 1112
23 090179 CHROMED CREST 2= 1 1 - 1 30 630008 RIVETS = 4 4 4 4
23 090179 CHROMED CREST - - - 1 -

24 090180 FRONT FLEUR DE LYS - 1 1 - 1
24 090181 FRONT FLEUR DE LYS === A -
25 090115 LOWER MOULDING - L 1 - 1
NOTES
;
MOTO - SKI “70" PAGE 24




DASH

PAGE

. ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP | M5 | | ITEMS | NUMBER DESCRIPTION CD |CP|ZE |GP | MS
1 090183 DECAL STANDARD - 1)1 111 5 710052 SPEEDOMETER - X 1 |-1]-
1 090184 DECAL WITH ELECTRIC STARTER 20 I G I O T | 5 710053 SPEEDOMETER -|=1=1=1]1
1 090185 DECAL WITH H 634 - o | ] e Y 1 & 610021 RUT - |2 ]2 2|2
2 090186 STRIP - 1 1 (=11 7 600176 SCREW - 12 ]2 2 |2
2 090187 STRIP -|l=1=12]-= & 690062 SAFETY SWITCH - 111 1 1
3 090188 DASH H 340 - == 11 - 9 600172 SCREW - 2 2|2 2
3 090189 DASH § 340 -|=1]= 1] - 10 | 690068 LIGHTER ASS'Y - 1 1 1 1
3 090190 DASH H 372 -l=-11]|-1- 11 | 090142 INSTRUCTION DECAL H 300-317-340 1Y (1 |=-]=
3 090191 DASH H 372 =|l=]=1= X 12 | 090141 IGNITION DECAL H 300-317-340 1 b [ & - | =
3 0190192 DASH J 380 ELECIRIC - ]; 1|-1-

3 090193 DASH J 380 MANUEL -l =-]2]-]-
3 090194 DASH J 380 ELECTRIC -|l=-1-1-11
3 090195 DASH H 438 - =1- 1] -
3 090196 DASH H 500 MANUEL -l=1=-1]=1]1
3 | 090197 | DASH H 500 ELECTRIC -l=-1-]=-1]1
3 020198 DASH H 634 - | =]= 1 -
3 | 090199 | DASH B 634 . =< = = %
4 690078 | CHOCK ABSORBER RN R
25 MOTO - SKI ‘70"




SPEEDOMETER

—_-
ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP | MS | |ITEMS | NUMBER DESCRIPTION CD |CP|ZE |GP
1 710052 SPEEDOMETER =11 1= 7 690006 ANGLE DRIVE =11 B B B
bl 710053 SPEEDO WITH ELECTRIC STARTER ol Bl [ B 1 8 690060 COUPLING - s Lifad
1 710054 SPEEDO WITH MANUEL STARTER - - | == 1 9 090149 PLATE FOR ELECTRIC MODEL - l11]11 |-
2 690008 SPEEDO BULB - 1 i 1 1 10 | 690063 SPEEDO ADAPTOR = |1 ]1 71
3 690059 BULB SOCKET - 1 1 Ll 11 | 090151 PLATE EXC. CAPRI - ZEPHYR ELECTRIC = Ja (1]
4 690078 CHOCK ABSORBER - 1 Lijr| I
5 090146 SPEEDO CABLE ASS'Y - 1 d 1 1
6 710058 SPEEDO CHAIN ONLY - 1 11111

MOTO - SKI ‘70" PAGE ‘26




SEAT

CAPRI-ZEPHYR - MS18

ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP | MS | | ITEMS | NUMBER DESCRIPTION CD | CP | ZE [GP | MS
1 080140 BACK REST 1= |'=|= | = 4 080154 SEAT CUSHION COVER === 1]=-
1 080141 BACK REST = [ L] L]ll= |e= 4 080155 SEAT CUSHION COVER -|=|=1=1]1
1 080142 BACK REST =l =]=1-1]1 5 640073 SNAP TONG 1|1 |1 =11
2 080108 SEAT 1|l=|=1=1]" 6 610028 NUT “ == ]2 |=
2 080144 SEAT =l1r|=]=]- 7 630005 RIVETS -|=]=12|=-
2 080145 SEAT ol I B e 8 600066 | SCREW = il e 2 |=
2 080146 SEAT -|l=]=1]1]- 9 080015 TAIL LAMP LENS N N S A
2 080147 SEAT - l=-]=-|=-11 10 | 080016 TAIL LAMP FRAME -|=1=11]=
3 080148 BACK REST COVER 1= |=|=]-= 11 | 080018 TAIL LAMP ASS'Y -|=]=]1 =
3 080149 BACK REST COVER =3 o= |=
3 080150 BACK REST COVER -{=1=-|-11
4 080151 SEAT CUSHION COVER 1|=|=1=]-=-

4 080152 SEAT CUSAION COVER ~=l1 ===
4 080153 SEAT CUSHION COVER =[=11}t=|=
”
MOTO - SKI ‘70"

PAGE 27 - .




TOOL BOX (CADET)

12

CADET

- ¢
g
//
g
~
ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP | MS | | ITEMS | NUMBER DESCRIPTION CD |CP|ZE |GP
il 080159 TOOL BOX 1 = ! = = 9 690054 TAIL LAMP BULB L = = -
2 080012 REINFORCING PLATE 2| =0=1=]- 10 | 630005 RIVETS 2 |= |~ ]=
3 630010 RIVETS 6 - - - - 11 640071 SNAP 1 - - | =
4 080163 MOULDING 2 ¥ e - = 12 080162 TAIL LAMP ASS'Y 11 - |~ -
6 010254 DECAL CADET 2 - - - - 13 640072 EYELET 4 - - =
7 080161 TAIL LAMP LENS 1 = = - =
8 080160 TAIL LAMP FRAME 1 - = i -

MOTO - SKI ‘70" PAGE 28




TOOL

BOX

ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP | MS | | ITEMS | NUMBER DESCRIFTION CD |CP | ZE | GP |MS
1 080159 TOOL BOX - 1 1 2 8 080016 TAIL LAMP FRAME - ¥ 1 1 1
1 010255 TOOL BOX - l=-1=-1-1]1 9 690054 TAIL LAMP BULH -2 |2 |2 |2
2 080012 REINFORCING PLATE -2 2 |=-1- 10 | 630005 RIVETS - 2|12 |2 |2
2 010256 REINFORCING PLATE MS 1B -l=-]=-1=-]2 11 | 640071 SHAP -l |1 ]1 |1
3 630010 RIVETS - |6 6 |- |6 12 | 610028 HuT - 2|2 2 |2
L 010257 HOU'L}}ING =|2 |- - 13 | 600066 SCREW - 2 )2 |2 |2
4 010258 l-mﬂ'l.l)l‘ﬂs \ - |- - | = 2 14 | 080018 TATL LAMP ASS'Y - 1 11% |3
5 610020 SPEEDY NUT = |4 & h &

6 010259 NAME PLATE CAPRI - 2 |- ==
] 010260 WAME PLATE ZEPHYR - | - 2 | = -
6 010261 NAME PLATE GRAND-PRIX -l=-1-]12]-
6 010262 NAME PLATE M5 18 -] - - - | 2
7 080015 TATL LAMP ‘LERS - |2 4 2 2
PAGE 29 MOTO - SKI *70V




STANDARD WIRING

TSAFETY LIGHT

SPEEDOMETER LIGHT

YELLO

- ED J
HEAD LIGHT : 1

(D) ® =" ™

35 WATTS FELL
BLUE—
BLUE
BLACK——
TERMINAL BLOCK

o] O

YELLOW —
ELLOW —
BLACK
ITEMS |NUMBER DESCRIPTION CD | CP | ZE | GP | MS | [ITEMS | NUMBER DESCRIPTION CD [CP | ZE | GP
1 690062 SAFETY SWITCH 1 1L 1 1 10 | 640083 THIN SHIM 14e |1 1
2 690061 RESISTANCE 1| | L1 10 | 640084 THICK SHIM 1 I A I
3 690008 SPEEDO BULB = |1 1 1 1 10 | 640085 THICKER SHIM 1|41 J2
4 690055 SWITCH 1 1 1 111 11 | 640086 WIRING CLIP AS REQUIRED
5 110066 WIRING ASS'Y I == = =] = 12 | 110068 TAIL LAMP CABLE MANUAL 92" - L]j='11
5 110101 WIRING ASS'Y HANUAL 1 1 1 111 12 110069 TAIL LAMP CABLE MANUAL 96" - = [ 1 i
5 110067 WIRING ASS'Y MANUAL IU(SPEEDOV! = | = = 1|1
6 110064 RESISTANCE BRACKET 2 2 2 1121 2
7 640080 WIRING CLIP AS REQUIRED
8 640081 WIRING CLIP AS REQUIRED
9 640082 NYLON COLLAR AS REQUIRED
NOTES

MOTO - SKI ‘70" PAGE 30




ELECTRIC START WIRING

BROWN—
ELLOW -

BROWN K
B

ROWW.
BROWN

By AcK G

GREEN

YELLOW
aLack —8 G

@—s SPEEDOMETER LIGHT 16—
17 —@29
13—

ITEMS | NUMBER DESCRIPTION CD|CP | ZE | GP | MS | | ITEMS | NUMBER DESCRIPTION CD |CP|ZE |GP | MS
1 690068 LIGHTER ASS'Y =l1]1r]1{1 15 | 640084 THICK SHIM 1 {1111
2 690008 SPEEDO BULB = 1 1 111 15 | 640085 THICKER SHIM 1 111 1 a
3 110055 BATTERY BOX =l1]1|=-1]1 16 | 640086 WIRING CLIP AS REQUIRED
4 110056 | BATTERY BOX COVER =l1j1]=-]1 17 | 640081 WIRING CLIP AS REQUIRED
5 690031 [ BATTERY =1 f1]=]1 18 | 110099 WIRING ASS'Y 1 CYLINDER =l1f1]1 |1
6 110070 POSITIVE CABLE = |11 |=]= 18 | 110100 WIRING ASS'Y 2 CYLINDERS -l=-1=-1-11
6 110071 POSITIVE CABLE =|l=1=-|=]1 19 | 690070 LIGHTER HOUSING =]1|1]1]1
7 110072 BLACK CABLE -=(f1]1]~-]1 20 | 690071 LIGHTER RESISTANCE -|l1]1(1}]1
8 110073 GROUND CABLE =11 |=-]~- 21 | 690072 LIGHTER ELEMENT = i rilx [
8 110074 GROUND CABLE -l=-1=-|=-11 22 | 690073 LIGHIER KNOB -1 ]11]1
9 110057 BOX STRAP “=l1]1]=-]=
9 110075 BOX STRAP = ===l
10 | 690056 SWITCH -l1]1]=]1
11 | 110102 TAIL LAMP CABLE -z 1= 1
12 | 600036 BOLT 2 x 20 x 1 % - | 2/l /2 J-=1] 1
12 | 600180 SCREW -l1l1]=-]1
13 | 640080 WIRING CLIP AS REQUIRED
14 | 6400B2 NYLON COLLAR AS REQUIRED
15 | 640083 THIN SHAIM J g 1 [ 1 | 1 | 1 | 1

Y

PAGE 31 | MOTO - SKI ‘70"




w

BODY

ITEMS | NUMBER DESCRIPTION CD | CP | ZE | GP | MS | |ITEMS | NUMBER DESCRIPTION CD |CP|ZE | GP | MS
1 ORDER BODY BY DESCRIPTION 13 | 010269 | REAR BUMPER = |-1-1-12
2 | 010263 | RUBBER FOOT REST A I N e 14 |600175| BOLT % x 20 x 2 % 2 |2 2|22
2 | 010263 | RUBBER FOOT REST -1 ]-]1]- 15 | 620001 | LOCK WASHER % 2 2|22 |2
2 | 010264 | RUBBER FOOT REST -l=-l2]=-1- 16 |600035 [ SCREwW 2 2022 |2
2 | 010265 | RUBBER FOOT REST -=l=1=-1-11 17 | 600031 | BOLT 2 |2 |2 ]2 |2
3 | 010241 | RUBBER STOP 212z ]z]z2]2 18 | 010270 | CHAIN TENSIONER BRACKET 1 1|11 |-
4 |630055 | RIVETS S 18 | 010271 | CHAIN TENSIONER BRACKET = l=1=1=-11
6 010266 | HOOD BRACKET 6|66 6|6 19 | 010244 | FRONT HOOD BRACKET z |z |20z |2
7 | 620050 | LOCK WASHER 5/16 22222
8 | 610061 | NUT WITH RETAINER 22222
9 600049 SPECIAL BOLT 2 & 2 2 2
10 | 010267 | FRONT BUMPER 11111
11 | 600038 | BOLT 8|8 |8 |88
12 | 610004 | LOCK NUT % x 28 B |8 |8 |88
13 | 010268 | REAR BUMPER Ll1j1]1r]=-
NOTES
-~ }
] W
MOTO - SKIi 70" PAGE 32




